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In-Band Emissions

Test Result

TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant0 5955 See test graph See test graph PASS

Antl 5955 See test graph See test graph PASS

AntO 6195 See test graph See test graph PASS

Antl 6195 See test graph See test graph PASS

Ant0 6415 See test graph See test graph PASS

Antl 6415 See test graph See test graph PASS

Ant0 6435 See test graph See test graph PASS

Antl 6435 See test graph See test graph PASS

Ant0 6475 See test graph See test graph PASS

Antl 6475 See test graph See test graph PASS

Ant0 6515 See test graph See test graph PASS

Antl 6515 See test graph See test graph PASS

Ant0 6535 See test graph See test graph PASS

Antl 6535 See test graph See test graph PASS

11A-CDD

Ant0 6695 See test graph See test graph PASS

Antl 6695 See test graph See test graph PASS

Ant0 6855 See test graph See test graph PASS

Antl 6855 See test graph See test graph PASS

Ant0 6875 See test graph See test graph PASS

Antl 6875 See test graph See test graph PASS

Ant0 6895 See test graph See test graph PASS

Antl 6895 See test graph See test graph PASS

Ant0 6995 See test graph See test graph PASS

Antl 6995 See test graph See test graph PASS

Ant0 7095 See test graph See test graph PASS

Antl 7095 See test graph See test graph PASS

Ant0 7115 See test graph See test graph PASS

Antl 7115 See test graph See test graph PASS

Ant0 5955 See test graph See test graph PASS

Antl 5955 See test graph See test graph PASS

LLAX20MIMO Ant0 6195 See test graph See test graph PASS
Antl 6195 See test graph See test graph PASS

Ant0 6415 See test graph See test graph PASS

Antl 6415 See test graph See test graph PASS

Sporton International Inc. (Kunshan) 1 A2-272 of 412
TEL : +86-512-57900158

FCC ID: UZ7PS30JP

Page Number



saravas. FCC RF Test Report

Report No. : FR3D0816A

AntO 6435 See test graph See test graph PASS
Antl 6435 See test graph See test graph PASS
AntO 6475 See test graph See test graph PASS
Antl 6475 See test graph See test graph PASS
AntO 6515 See test graph See test graph PASS
Antl 6515 See test graph See test graph PASS
Ant0 6535 See test graph See test graph PASS
Antl 6535 See test graph See test graph PASS
Ant0 6695 See test graph See test graph PASS
Antl 6695 See test graph See test graph PASS
Ant0 6855 See test graph See test graph PASS
Antl 6855 See test graph See test graph PASS
Ant0 6875 See test graph See test graph PASS
Antl 6875 See test graph See test graph PASS
Ant0 6895 See test graph See test graph PASS
Antl 6895 See test graph See test graph PASS
Ant0 6995 See test graph See test graph PASS
Antl 6995 See test graph See test graph PASS
Ant0 7095 See test graph See test graph PASS
Antl 7095 See test graph See test graph PASS
Ant0 7115 See test graph See test graph PASS
Antl 7115 See test graph See test graph PASS
Ant0 5965 See test graph See test graph PASS
Antl 5965 See test graph See test graph PASS
Ant0 6205 See test graph See test graph PASS
Antl 6205 See test graph See test graph PASS
Ant0 6405 See test graph See test graph PASS
Antl 6405 See test graph See test graph PASS
Ant0 6445 See test graph See test graph PASS
Antl 6445 See test graph See test graph PASS
11AX40MIMO Ant0 6485 See test graph See test graph PASS
Antl 6485 See test graph See test graph PASS
Ant0 6525 See test graph See test graph PASS
Antl 6525 See test graph See test graph PASS
Ant0 6565 See test graph See test graph PASS
Antl 6565 See test graph See test graph PASS
Ant0 6685 See test graph See test graph PASS
Antl 6685 See test graph See test graph PASS
Ant0 6845 See test graph See test graph PASS

Sporton International Inc. (Kunshan) 1 A2-273 of 412
TEL : +86-512-57900158

FCC ID: UZ7PS30JP

Page Number



saravas. FCC RF Test Report

Report No. : FR3D0816A

Antl 6845 See test graph See test graph PASS
AntO 6885 See test graph See test graph PASS
Antl 6885 See test graph See test graph PASS
AntO 6925 See test graph See test graph PASS
Antl 6925 See test graph See test graph PASS
AntO 6965 See test graph See test graph PASS
Antl 6965 See test graph See test graph PASS
Ant0 7005 See test graph See test graph PASS
Antl 7005 See test graph See test graph PASS
Ant0 7085 See test graph See test graph PASS
Antl 7085 See test graph See test graph PASS
Ant0 5985 See test graph See test graph PASS
Antl 5985 See test graph See test graph PASS
Ant0 6225 See test graph See test graph PASS
Antl 6225 See test graph See test graph PASS
Ant0 6385 See test graph See test graph PASS
Antl 6385 See test graph See test graph PASS
Ant0 6465 See test graph See test graph PASS
Antl 6465 See test graph See test graph PASS
Ant0 6545 See test graph See test graph PASS
Antl 6545 See test graph See test graph PASS
11AXBOMIMO Ant0 6625 See test graph See test graph PASS
Antl 6625 See test graph See test graph PASS
Ant0 6705 See test graph See test graph PASS
Antl 6705 See test graph See test graph PASS
Ant0 6785 See test graph See test graph PASS
Antl 6785 See test graph See test graph PASS
Ant0 6865 See test graph See test graph PASS
Antl 6865 See test graph See test graph PASS
Ant0 6945 See test graph See test graph PASS
Antl 6945 See test graph See test graph PASS
Ant0 7025 See test graph See test graph PASS
Antl 7025 See test graph See test graph PASS
Ant0 6025 See test graph See test graph PASS
Antl 6025 See test graph See test graph PASS
1LAX160MIMO Ant0 6185 See test graph See test graph PASS
Antl 6185 See test graph See test graph PASS
Ant0 6345 See test graph See test graph PASS
Antl 6345 See test graph See test graph PASS
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AntO 6505 See test graph See test graph PASS
Antl 6505 See test graph See test graph PASS
AntO 6665 See test graph See test graph PASS
Antl 6665 See test graph See test graph PASS
AntO 6825 See test graph See test graph PASS
Antl 6825 See test graph See test graph PASS
Ant0 6985 See test graph See test graph PASS
Antl 6985 See test graph See test graph PASS
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Test Graphs

11A-CDD_Ant0_5955
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Spectrum Emission Mask Standard: None
Peak Power 4.01 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | Power Abs | PowerRel |  ALimi
-50.000 MHz -28,080 MHz 00.000 kHz 5.92656 GHz -51.41 dBm -55.42 dB -15.42 dB
-28.080 MHz -18.720 MHz 00.000 kHz 5.92717 GHz -51.44 dBm -55.45 dB -15.76 dB
-18.720 MHz -10.360 MHz 00.000 kHz 5.94464 GHz -28.56 dBm -32.57 dB -12.56 dB
-10.360 MHz | -9.360 MHz | 200.000 kHz | 5.94465 GHz | -?8.52dBm |  -32.53dB |  -12.63dB |
9.360 MHz 10.360 MHz | 200.000 kHz | 5.96536 GHz | -28.74 dBm -32.75dB -12.85 dB
10.360 MHz 18.720 MHz 200.000 kHz | 5.96539 GHz | -26.57 dBm -32.57 dB -12.55 dB
18.720 MHz 28.080 MHz 200,000 kHz 5.98280 GHz | -49.39 dBm -53.39 dB -13.76 dB
28.080 MHz 50.000 MHz 200,000 kHz 5.98343 GHz -49.69 dBm -53.89 dB -13.89 dB
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Spectrum Emission Mask Standard: None

Peak Power 4.08 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | Power Abs | PowerRel |  ALimi
-50.000 MHz -28.620 MHz 00.000 kHz 5.92590 GHz -53.80 dBm -57.88 dB -17.88 dB
-28.620 MHz -19.080 MHz 00.000 kHz 5.92656 GHz -53.66 dBm -57.74 dB -17.96 dB
-19.080 MHz -10.540 MHz 00.000 kHz 5.94440 GHz -27.36 dBm -31.44 dB -11.39 dB
-10.540 MHz | -9.540 MHz | 200.000 kHz | 5.94447 GHz | -27.58dBm | -3166dB |  -11.76dB |
9.540 MHz 10.540 MHz | 200.000 kHz | 5.96554 GHz -27.96 dém | -32.03dB -12.13 dB
10.540 MHz 19.080 MHz | 200.000 kHz 5.96561 GHz -27.71 dém -31.79dB -11.73 dB
19.080 MHz 28,620 MHz | 200,000 kHz 5.08346 GHz | -54.30 dém -56.38 dB -18.50 dB
28.620 MHz 50,000 MHz | 200,000 kHz 5.08374 GHz | -54.37 dém -568.45 dB -18.45 dB
™
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11A-CDD_Ant0_6195

Spectrum I:Ié‘l

Ref Level 15.00 dBm  Offset 15.54 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -17.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,440 MHz 200,000 kHz 6.14813 GHz -66.19 dBm -48.27 dB 8.27 dB
-28.440 MHz -18.960 MHz | 200,000 kHz 6.16665 GHz -66.64 dBm -48.72 dB -8.82 dB
-18.960 MHz -10.480 MHz | 200,000 kHz 6.18451 GHz -51.12 dBm -33.19.dB -13.18 dB
-10.480 MHz | -9.480 MHz | 200.000 kHz | 6.18453 GHz | -51.29 dBm | -33.37dB | -13.47dB
9.480 MHz | 10.480 MHz | 200.000 kHz | 6.20548 GHz -51.77 dém | -33.84dB -13.94 dB

10.480 MHz 18.960 MHz | 200.000 kHz 6.20553 GHz -51.74 dgm -3381dB -13.77 dB
18.960 MHz 28,440 MHz | 200,000 kHz 6.22327 GHz | -66.37 dém -48.45 dB -8.67 db
28.440 MHz 50,000 MHz | 200,000 kHz 6.24410 GHz | -65.69 dBm -47.77 dB -7.77 dB
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Spectrum I:Ié‘l

Ref Level 15.00 dBm Offset 15.55 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -16.49 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc | Power aAbs | PowerRel |  ALimi
-50.000 MHz -28.680 MHz 00.000 kHz 6.15433 GHz -65.98 dBm -49.49 dB -9.49 dB
-28.680 MHz -19.120 MHz 00.000 kHz 6.16648 GHz -66.49 dBm -50.00 dB -10.21 dB
-19.120 MHz -10.560 MHz 00.000 kHz 6.18440 GHz -50.18 dBm -33.69 dB -13.66 dB
-10.560 MHz | -9.560 MHz | 200.000 kHz | 6.18445 GHz | -50.60 d8m | -34.11dB | -14.21dB |
9.560 MHz 10.560 MHz | 200.000 kHz | 6.20556 GHz | -45.95 dBm | -33.46 dB -13.56 dB

10.560 MHz 19.120 MHz 200.000 kHz | 6.20560 GHz | -50.00 dm -33.51dB -13.47 dB
19.120 MHz 28.680 MHz 200,000 kHz 6.22363 GHz | -66.34 dBm -49.85 dB -9.92 dB
28.680 MHz 50.000 MHz 200,000 kHz 6.23137 GHz -65.63 dBm -49.14 dBb -9.14 db
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11A-CDD_Ant0_6415
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Spectrum Emission Mask Standard: None
Peak Power -20.26 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -29.760 MHz 200,000 kHz 6.36723 GHz -65.53 dBm -45.26 dB 526 dB
-29.760 MHz -19.840 MHz | 200,000 kHz 6.38528 GHz -65.93 dBm -45.66 dB -5.70 dB
-19.840 MHz -10.920 MHz | 200,000 kHz 6.40404 GHz -55.49 dBm -35.22 d -15.18 dB
-10.920 MHz | -9.920 MHz | 200.000 kHz | 6.40409 GHz | -55.81 dBm | -35.54dB -15.64dB
9.920 MHz | 10.920 MHz | 200.000 kHz | 6.42591 GHz -56.16 dém -35.90dB | -16.00 dB
10.920 MHz 19.840 MHz | 200.000 kHz 6.42598 GHz -56.15 dBém -35.88 dB -15.83 dB
19.840 MHz 29,760 MHz | 200,000 kHz 6.44463 GHz | -65.87 dém -45.61 dB -5.77 db
29.760 MHz 50,000 MHz | 200,000 kHz 6.44677 GHz | -65.28 dBm -45.02 dB -5.02 dB
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Spectrum I:Ié‘l
Ref Level 15.00 dBm  Offset 15.80 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -18.42 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | _Power Abs | PowerRel |  ALimit
-50.000 MHz -29.,160 MHz 00.000 kHz 6.37493 GHz -65.34 dBm -46.92 dB -6.92 dB
-29.160 MHz -19.440 MHz 00.000 kHz 6.38586 GHz -66.12 dBm -47.70 dB -7.72 dB
-19.440 MHz -10.720 MHz 00.000 kHz 6.40428 GHz -52.49 dBm -34.07 dB -14.07 dB
-10.720 MHz | -9.720 MHz | 200.000 kHz | 6.40428 GHz | -52.59d8m | -34.17dB | -14.27dB |
9.720 MHz | 10.720 MHz | 200.000 kHz | 6.42572 GHz | -54.41 dBm | -35.99dB -16.09 dB
10.720 MHz 19.440 MHz 200.000 kHz | 6.42575 GHz | -54.26 dBm -35.84 dB -15.82 dB
19.440 MHz 29.160 MHz 200,000 kHz 6.44414 GHz | -65.92 dBm -47.49 db -7.53 dB
29.160 MHz 50.000 MHz 200,000 kHz 6.44862 GHz -65.51 dBm -47.09 db -7.09 db
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11A-CDD_Ant0_6435
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Ref Level 15.00 dBm Offset 15.87 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -15.88 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,440 MHz 200,000 kHz 6.40089 GHz -65.34 dBm -49.46 dB 9.46 dB
-28.440 MHz -18.960 MHz | 200,000 kHz 6.40661 GHz -65.83 dBm -49.95 dB -10.02 dB
-18.960 MHz -10.480 MHz | 200,000 kHz 6.42452 GHz -49.51 dBm -33.63 dB -13.63 dB
-10.480 MHz | -9.480 MHz | 200.000 kHz | 6.42453 GHz | -49.59 dBm | -33.72dB | -13.82dB
9.480 MHz | 10.480 MHz | 200.000 kHz | 6.44548 GHz -49.69 dém | -34.01dB -14.11dB
10.480 MHz 18.960 MHz | 200.000 kHz 6.44549 GHz -49.84 dBm -33.96dB -13.96 dB
18.960 MHz 28,440 MHz | 200,000 kHz 6.46342 GHz | -66.29 dém -50.41 dB -10.43 dB
28.440 MHz 50,000 MHz | 200,000 kHz 6.46640 GHz | -65.36 dBm -40.48 dB -0.48 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.26 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | Power Abs | PowerRel |  ALimi
-50.000 MHz -28.860 MHz 00.000 kHz 6.40122 GHz -65.16 dBm -50.90 dB -10.90 dB
-28.860 MHz -19.240 MHz 00.000 kHz 6.40620 GHz -65.68 dBm -51.42 dB -11.50 dB
-19.240 MHz -10.620 MHz 00.000 kHz 6.42438 GHz -47.15 dBm -32.89 dB -12.89 dB
-10.620 MHz | -9.620 MHz | 200.000 kHz | 6.42439 GHz | -47.44dBm | -33.17dB | -13.27dB |
9.620 MHz | 10.620 MHz | 200.000 kHz | 6.44562 GHz | -45.27 dBm | -35.01dB | -15.11 0B
10.620 MHz 19.240 MHz 200.000 kHz | 6.44562 GHz | -49.20 dBm -34.94 dB -14.93 dB
19.240 MHz 28.860 MHz 200,000 kHz 6.46385 GHz | -65.87 dBm -51.61 dB -11.63 dB
28.860 MHz 50.000 MHz 200,000 kHz 6.47990 GHz -65.26 dBm -51.00 dBb -11.00 dB
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11A-CDD_Ant0_6475

Spectrum I:Ié‘l
Ref Level 15.00 dBm Offset 15.91 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -17.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,560 MHz 200,000 kHz 6.44142 GHz -65.46 dBm -47.54 dB -7.54 dB
-28.560 MHz -19.040 MHz | 200,000 kHz 6.44644 GHz -66.09 dBm -48.17 dB -8.18 dB
-19.040 MHz -10.520 MHz | 200,000 kHz 6.46446 GHz -51.53 dBm -33.61dB -13.58.dB |
-10.520 MHz | -9.520 MHz | 200.000 kHz | 6.46449 GHz | -51.70 dBm | -33.78dB  -13.88dB
9.520 MHz | 10.520 MHz | 200.000 kHz | 6.48552 GHz -51.54 dBm | -3362dB -13.72 dB
10.520 MHz 19.040 MHz | 200.000 kHz 6.48556 GHz -51.36 dém -33.44 dB -13.40 dB
19.040 MHz 28,560 MHz | 200,000 kHz 6.50345 GHz | -65.74 dém -47.82 dB -7.95 dB
28.560 MHz 50,000 MHz | 200,000 kHz 6.50599 GHz | -65.29 dBm -47.37 dB -7.37 dB
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Spectrum Emission Mask Standard: None

Peak Power -16.51 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | Power aAbs | PowerRel |  ALimi
-50.000 MHz -28.560 MHz 00.000 kHz 6.44194 GHz -65.55 dBm -49.04 dB -9.04 dB
-28.560 MHz -19.040 MHz 00.000 kHz 6.44657 GHz -66.16 dBm -49.65 dB -9.81 dB
-19.040 MHz -10.520 MHz 00.000 kHz 6.46444 GHz -50.48 dBm -33.97 dB -13.94 dB
-10.520 MHz | -9.520 MHz | 200.000 kHz | 6.46449 GHz | -50.84dBm | -34.33dB | -14.43dB |
9.520 MHz | 10.520 MHz | 200.000 kHz | 6.48552 GHz | -49.65 dBm | -33.14dB -13.24 dB

10.520 MHz 19.040 MHz 200.000 kHz | 6.48553 GHz | -49.54 dBm -33.02 dB -13.01 dB
19.040 MHz 28.560 MHz 200,000 kHz 6.50349 GHz | -66.17 dBm -49.66 dB -9.75 dB
28.560 MHz 50.000 MHz 200,000 kHz 6.50746 GHz -65.58 dBm -49.07 dBb -9.07 db
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11A-CDD_Ant0_6515

Spectrum I:Ié‘l
Ref Level 15.00 dBm Offset 15.90 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbifait Gheck PARS
p<200
0 dBm
-10 dBm
-20 dBm / r‘qﬁ-""\‘ |
-30 dBm ; |\
-40 dBm
-50 dBm / \‘
-60 dBm
o -
-70 dBm
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
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Peak Power -16.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,440 MHz 200,000 kHz 6.48236 GHz -65.35 dBm -48.42 dB -8.42 dB
-28.440 MHz -18.960 MHz | 200,000 kHz 6.48667 GHz -65.68 dBm -48.75 dB -8.88 dB |
-18.960 MHz -10.480 MHz | 200,000 kHz 6.50450 GHz -50.48 dBm -33.56 dB -13.53 dB
-10.480 MHz | -9.480 MHz | 200.000 kHz | 6.50453 GHz | -50.56 dBm | -3363dB -13.73dB
9.480 MHz | 10.480 MHz | 200.000 kHz | 6.52548 GHz -50.48 dém | -3356dB -13.66 dB
10.480 MHz 18.960 MHz | 200.000 kHz 6.52549 GHz -50.24 dgm -33.31dB -13.31dB
18.960 MHz 28,440 MHz | 200,000 kHz 6.54333 GHz | -65.78 dém -48.85 dB -0.00 dB
28.440 MHz 50,000 MHz | 200,000 kHz 6.54878 GHz | -65.22 dBm -48.20 dB -8.29 dB
7
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Mode Sweep
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CF 6.515 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -15.48 dBm

Standard: None

RBW 200.000 kHz

Range Lo | Rangeu | RBW | Freguenc: | PoweraAbs | PowerRel | Alimit |
-50.000 MHz -28.320 MHz 00.000 kHz 6.48027 GHz -65.19 dBm -49.71 dB -9.71 dB
-28.320 MHz -18.880 MHz 00.000 kHz 6.48670 GHz -65.86 dBm -50.38 dB -10.40 dB
-18.880 MHz -10.440 MHz 00.000 kHz 6.50452 GHz -49.14 dBm -33.66 dB -13.62 dB
10,440 MHz | -9.440 MHz 200,000 kHz | £.50457 GHz | -45.24dBm | -33.77dB | -13.87dB

9.440 MHz | 10.440 MHz | 200,000 kHz | £.50544 GHz | -#8.46dbm | -32.08dB | -13.08dB
10.440 MHz 18.880 MHz 200.000 kHz | 6.52546 GHz | -48.27 dBm -32.79 dB -12.78 dB
18.880 MHz 28,320 MHz 200.000 kHz 6.54327 GHz | -65.72 dBm -50.25 dB -10.32 dB
28,320 MHz 50,000 MHz 200.000 kHz 6.54638 GHz -65.09 dBm -49.61 dB -9.61 db
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11A-CDD_Ant0_6535

Spectrum I:Ié‘l
Ref Level 15.00 dBm Offset 15.93 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -17.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -29.460 MHz 200,000 kHz 6.49946 GHz -65.32 dBm -48.30 dB -8.30 B
-29.460 MHz -19.640 MHz | 200,000 kHz 6.50565 GHz -65.59 dBm -48.56 dB -8.69 dB
-19.640 MHz -10.820 MHz | 200,000 kHz 6.52414 GHz -52.10 dBm -35.08 dB -15.04 dB
-10.820 MHz | -9.820 MHz | 200.000 kHz | 6.52419 GHz | -52.32 dBm | -35.20dB  -15.39dB
9.820 MHz | 10.820 MHz = 200.000 kHz | 6.54582 GHz -52.72 dém | -35.69dB -15.79 dB
10.820 MHz 19.640 MHz | 200.000 kHz 6.54593 GHz -52.56 dBm -35.54 dB -1544 dB
19.640 MHz 29,460 MHz | 200,000 kHz 6.56440 GHz | -65.71 dém -48.69 dB -8.77 db
29,460 MHz 50,000 MHz | 200,000 kHz 6.57527 GHz | -65.12 dBm -48.10 dB -8.10 dB
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Ref Level 15.00 dBm  Offset 15.84 dB Mode Sweep
Count 100/100
@ 1Rm View
10 dl».imi' heck PABS
p<20d
0 dem
-10 dBm
-20 dBm Ir .‘I
-30 dBm j ]'\
-40 dBm
|
-50 dBm / \
-60 dBm
__/ N
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.36 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | _Power Abs | PowerRel |  ALimit
-50.000 MHz -28.560 MHz 00.000 kHz 6.49643 GHz -65.31 dBm -49.95 dB -9.95 dB
-28.560 MHz -19.040 MHz 00.000 kHz 6.50651 GHz -65.90 dBm -50.54 dB -10.62 dB
-19.040 MHz -10.520 MHz 00.000 kHz 6.52440 GHz -48.75 dBm -33.40 dB -13.32 dB
-10.520 MHz | -9.520 MHz | 200.000 kHz | 6.52449 GHz | -48.91d8m | -3355dB | -13.65dB |
9.520 MHz | 10.520 MHz | 200.000 kHz | 6.54551 GHz | -45.04 dBm | -33.68 dB -13.98 dB
10.520 MHz 19.040 MHz 200.000 kHz | 6.54554 GHz | -49.17 ddm -33.81 dB -13.79 dB
19.040 MHz 28.560 MHz 200,000 kHz 6.56343 GHz | -65.55 dm -50.19 dB -10.36 dB
28.560 MHz 50.000 MHz 200,000 kHz 6.58149 GHz -65.20 dBm -49.84 db -9.54 db
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Spectrum I:Ié‘l
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Spectrum Emission Mask Standard: None
Peak Power -16.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28.260 MHz 200,000 kHz 6.65738 GHz -65.33 dBm -48.55 dB -8.55dB
-28.260 MHz -18.840 MHz | 200,000 kHz 6.66676 GHz -65.77 dBm -48.99 dB -9.01dB
-18.840 MHz -10.420 MHz | 200,000 kHz 6.68454 GHz -49.84 dBm -33.06 dB -13.03 dB
-10.420 MHz | 9,420 MHz | 200.000 kHz | 6.68459 GHz | -49.68 dBm | -32.80dB  -13.00dB
9.420 MHz | 10.420 MHz = 200.000 kHz | 6.70542 GHz -49.60 dBm | -33.02dB -13.12 dB
10.420 MHz 18.840 MHz | 200.000 kHz 6.70545 GHz -49.81 dém -3303dB -13.01 dB
18.840 MHz 28,260 MHz | 200,000 kHz 6.72315 GHz | -65.76 dém -48.98 dB -0.12 dB
28.260 MHz 50,000 MHz | 200,000 kHz 6.73898 GHz | -65.25 dBm -48.47 dB -8.47 dB
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Ref Level 15.00 dBm  Offset 15.54 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -14.88 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | Power Abs | PowerRel |  ALimi
-50.000 MHz =28.740 MHz 00.000 kHz 6.64909 GHz -65.39 dBm -50.52 dB -10.52 dB
-28.740 MHz -19.160 MHz 00.000 kHz 6.66629 GHz -65.78 dBm -50.91 dB -10.94 dB
-19.160 MHz -10.580 MHz 00.000 kHz 6.68442 GHz -47.60 dBm -32.73 dB -12.72 dB
-10.580 MHz | -9.580 MHz | 200.000 kHz | 6.68443 GHz | -47.93dBm | -33.06dB | -13.16dB |
9.580 MHz 10.580 MHz  200.000 kHz | 6.70557 GHz | -48.63 dBm -33.75dB -13.85 dB
10.580 MHz 19.160 MHz 200.000 kHz | 6.70560 GHz | -48.51 dBm -33.63 dB -13.62 dB
19.160 MHz 28.740 MHz 200,000 kHz 6.72369 GHz | -65.93 dBm -51.06 dB -11.13 dB
28.740 MHz 50.000 MHz 200,000 kHz 6.72933 GHz -65.23 dBm -50.36 db -10.36 dB
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Spectrum I:Ié‘l

Ref Level 15.00 dBm  Offset 15.99 dB Mode Sweep
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CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.65 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,860 MHz 200,000 kHz 6.81249 GHz -64.76 dBm -47.12dB -7.12dB
-28,860 MHz -19.240 MHz | 200,000 kHz 6.82619 GHz -65.20 dBm -47.56 dB -7.61dB
-19.240 MHz -10.620 MHz | 200,000 kHz 6.84436 GHz -51.70 dBm -34.05 dB -14.03 dB
-10.620 MHz | -9.620 MHz | 200.000 kHz | 6.84438 GHz | -52.00 dBm | -34.35dB  -14.45dB
9.620 MHz | 10.620 MHz = 200.000 kHz | 6.86562 GHz -51.60 dm -33.96dB -14.06 dB

10.620 MHz 19.240 MHz | 200.000 kHz 6.86563 GHz -51.73 dém -34.08 dB -14.08 dB
19.240 MHz 28,860 MHz | 200,000 kHz 6.88381 GHz | -64.99 dém -47.35 dB -7.42 dB
28.860 MHz 50,000 MHz | 200,000 kHz 6.80007 GHz | -64.30 dBm -46.66 dB -6.66 dB
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Ref Level 15.00 dBm Offset 16.01 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -14.15dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc | Power aAbs | PowerRel |  ALimi
-50.000 MHz -28.560 MHz 00.000 kHz 6.81541 GHz -64.69 dBm -50.54 dB -10.54 dB
-28.560 MHz -19.040 MHz 00.000 kHz 6.82644 GHz -65.09 dBm -50.93 dB -10.94 dB
-19.040 MHz -10.520 MHz 00.000 kHz 6.84443 GHz -47.00 dBm -32.85 dB -12.79 dB
-10.520 MHz | -9.520 MHz | 200.000 kHz | 6.84449 GHz | -47.11dBm | -32.95dB | -13.05dB |
9.520 MHz | 10.520 MHz | 200.000 kHz | 6.86551 GHz | -47.82 dBm -33.67 dB -13.97 dB

10.520 MHz 19.040 MHz 200.000 kHz | 6.86557 GHz | -47.95 dBm -33.80 dB -13.74 dB
19.040 MHz 28.560 MHz 200,000 kHz 6.88349 GHz | -65.10 dm -50.94 db -11.02 dB
28.560 MHz 50.000 MHz 200,000 kHz 6.89938 GHz -64.42 dBm -50.27 db -10.27 dB
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Spectrum I:Ié‘l
Ref Level 15.00 dBm Offset 16.22 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -17.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,500 MHz 200,000 kHz 6.84488 GHz -64.45 dBm -46.66 dB -6.66 dB
-28,500 MHz -19.000 MHz | 200,000 kHz 6.84653 GHz -64.87 dBm -47.08 dB -7.11dB
-19.000 MHz -10.500 MHz | 200,000 kHz 6.86449 GHz -51.45 dBm -33.66 dB -13.66 dB |
-10.500 MHz | -9.500 MHz | 200.000 kHz | 6.86451 GHz | -51.41 dBm | -33.62dB | -13.72dB
9.500 MHz | 10.500 MHz | 200.000 kHz | 6.88549 GHz -51.69 dém -33.90dB -14.00 dB
10.500 MHz 19.000 MHz | 200.000 kHz 6.88561 GHz -51.84 dBm -34.05dB -13.95 dB
19.000 MHz 28,500 MHz | 200,000 kHz 6.90344 GHz | -64.72 dgm -46.93 dB -7.01dB
28.500 MHz 50,000 MHz | 200,000 kHz 6.02361 GHz | -64.27 dgm -46.48 dB -6.48 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.64 dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | _Power Abs | PowerRel |  ALimit
-50.000 MHz -28.980 MHz 00.000 kHz 65.84224 GHz -64.43 dBm -49.79 dB -9.79 dB
-28.980 MHz -19.320 MHz 00.000 kHz 6.84607 GHz -64.88 dBm -50.24 dB -10.30 dB
-19.320 MHz -10.660 MHz 00.000 kHz 6.86434 GHz -47.71 dBm -33.06 dB -13.06 dB
-10.660 MHz | -9.660 MHz | 200.000 kHz | 6.86435 GHz | -47.76 d8m | -33.12dB | -13.22dB |
9.660 MHz | 10.660 MHz | 200.000 kHz | 6.88565 GHz | -49.27 dBm | -34.63dB -14.93 dB
10.660 MHz 19.320 MHz 200.000 kHz | 6.88567 GHz | -49.61 dBm -34.97 dB -14.95 dB
19.320 MHz 28.980 MHz 200,000 kHz 6.90383 GHz | -64.62 dBm -49.98 dB -10.17 dB
28.980 MHz 50.000 MHz 200,000 kHz 6.90829 GHz -64.22 dBm -49.57 db -9.57 db
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Spectrum I%]

Ref Level 15.00 dBm  Offset 16.36 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -17.29 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -29.520 MHz 200,000 kHz 6.85810 GHz -64.31 dBm -47.02 dB -7.02dB
29,520 MHz -19.680 MHz | 200,000 kHz 6.86566 GHz -64.61 dBm -47.32dB 7.53 dB
-19.680 MHz -10.840 MHz 200,000 kHz 6.88415 GHz -52.07 dBm -34.78 dB -14.77 dB
-10.840 MHz | -9.840 MHz | 200.000 kHz | 6.88417 GHz | -52.46 dBm | -35.16dB -15.26dB
9.840 MHz | 10.840 MHz = 200.000 kHz | 6.90583 GHz -52.68 dBm | -35.39dB -15.69 dB

10.840 MHz 19.680 MHz | 200.000 kHz 6.90590 GHz -52.58 dBm -35.28 dB -15.23 dB
19.680 MHz 29,520 MHz | 200,000 kHz 6.02443 GHz | -64.57 dém -47.28 dB -7.39 dB
29.520 MHz 50,000 MHz | 200,000 kHz 6.93527 GHz | -64.07 dém -46.78 dB -6.78 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.25dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | _Power Abs | PowerRel |  ALimit
-50.000 MHz -28.980 MHz 00.000 kHz 6.86076 GHz -64.17 dBm -49.92 dB -9.92 dB
-28.980 MHz -19.320 MHz 00.000 kHz 6.86603 GHz -64.94 dBm -50.69 dB -10.70 dB
-19.320 MHz -10.660 MHz 00.000 kHz 6.88432 GHz -48.31 dBm -34.06 dB -14.04 dB
-10.660 MHz | -9.660 MHz | 200.000 kHz | 6.88435 GHz | -48.50dBm | -34.55dB | -14.35dB |
9.660 MHz | 10.660 MHz | 200.000 kHz | 6.90566 GHz | -48.73 dBm -34.48dB -14.58 dB
10.660 MHz 19.320 MHz 200.000 kHz | 6.90569 GHz | -48.77 dBm -34.51 dB -14.49 dB
19.320 MHz 28.980 MHz 200,000 kHz 6.92377 GHz | -64.41 dBm -50.15 dB -10.42 dB
28.980 MHz 50.000 MHz 200,000 kHz 6.93574 GHz -64.02 dBm -49.77 db -9.77 db
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Spectrum I:Ié‘l
Ref Level 15.00 dBm Offset 16.13 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -14.56 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -28,080 MHz 200,000 kHz 6.94564 GHz -64.02 dBm -49.47 dB -9.47 dB
-28,080 MHz -18.720 MHz | 200,000 kHz 6.96704 GHz -64.60 dBm -50.04 dB -10.19 dB
-18.720 MHz -10.360 MHz 200,000 kHz 6.98463 GHz -48.51 dBm -33.95 dB -13.95 dB
-10.360 MHz | -9.360 MHz | 200.000 kHz | 6.98465 GHz | -48.74 dBm | -34.18dB  -14.28dB
9.360 MHz | 10.360 MHz |~ 200.000 kHz | 7.00536 GHz -47.74 dBm -33.18dB -13.28 dB
10.360 MHz 18.720 MHz | 200.000 kHz 7.00540 GHz -47.67 dBm -33.11dB -13.07 dB
18.720 MHz 28,080 MHz | 200,000 kHz 7.02307 GHz | -68.23 dém 53.67 dB -13.60 dB
28.080 MHz 50,000 MHz | 200,000 kHz 7.03577 GHz | -67.54 dgm -52.98 dB -12.98 dB

il ] Gl wa

Date: 27.DEC.2023 00:07:49

11A-CDD_Antl_6995
Spectrum I%]

Ref Level 15.00 dBm Offset 16.20 dB Mode Sweep
Count 100/100
@ 1Rm View
10 dl»,imit heck PABS
p<20d
0 dem
-10 dBm
-20 dBm J l
-30 dBm /l \
T
-40 dBm =
. / \
-60 dBm
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.15dBm RBW 200.000 kHz
Range Lo | Rangeu | RBW | Freguenc: | Power Abs | PowerRel |  ALimi
-50.000 MHz -28.620 MHz 00.000 kHz 6.96078 GHz -63.85 dBm -52.70 dB -12.70 dB
-28.620 MHz -19.080 MHz 00.000 kHz 6.96645 GHz -64.30 dBm -53.15 dB -13.24 dB
-19.080 MHz -10.540 MHz 00.000 kHz 6.98442 GHz -46.10 dBm -34.95 dB -14.92 dB
-10.540 MHz | -9.540 MHz | 200.000 kHz | 6.98447 GHz | -46.41dB8m | -3526dB | -15.36dB |
9.540 MHz | 10.540 MHz | 200,000 kHz | 7.00554 GHz | -45.01dBm | -33.86dB | -13.96 dB
10.540 MHz 19.080 MHz 200.000 kHz | 7.00556 GHz | -44.77 dBm -33.62 dB -13.61 dB
19.080 MHz 28.620 MHz 200,000 kHz 7.02358 GHz | -67.65 dBm -56.70 dB -16.76 dB
28.620 MHz 50.000 MHz 200,000 kHz 7.02442 GHz -67.13 dBm -55.98 db -15.98 dB
et

)i ] T e

Date: 27.DEC.2023 00:08:41

Sporton International Inc. (Kunshan) Page Number 1 A2-287 of 412
TEL : +86-512-57900158

FCC ID: UZ7PS30JP





